

TEST REPORT: **DETERMINATION OF THE MOISTURE CONTENT OF SOILS**
BS 1377:Part 2:1990 clause 3.2 - oven drying method

REPORT NUMBER: 447689 / 41327.1.1.1

SAMPLE NUMBER: See Below CLIENT: Stevens Construction Ltd

CLIENT REF: See Below ADDRESS: The Coach House, Benover Road, Yalding, ME18 6AS

DATE SAMPLED: Unknown SITE: East Farleigh

SAMPLED BY: Unknown SUPPLIER: Unknown

DATE RECEIVED: 14/06/2018 SOURCE: Unknown

DATE COMPLETED: 19/06/2018 MATERIAL: See Below

TESTED BY: DG, DI, RB LOCATION: See Below

TYPE OF SAMPLE: Disturbed PREPARATION METHOD: BS 1377: Part 1

TEST RESULT:

SAMPLE NO.	CLIENT REF.	LOCATION OF TEST	MATERIAL DESCRIPTION	MOISTURE CONTENT (%)	LOWER LIMIT	UPPER LIMIT
62072	TP01 0.50		Brown Silty Sandy Stoney Clay	20	NA	NA

Remarks:
Remaining sample will be retained for a minimum of 28 days from date of report.

For and on behalf of CET
Dan Gay - Laboratory Supervisor

D S

Approved Signatory
19-Jun-18



0927

Report Format: L/Rep S2(Multi)/7

Northdown House, Ashford Road
Harrietsham, Nr Maidstone
Kent ME17 1QW

0843 2272362
enquiries@cet-uk.com
www.cet-uk.com

CET is the trading name for CET Structures Limited.
Registered in England No. 02527130

Report version 1

Page 1 of 1

TEST REPORT: **DETERMINATION OF THE MOISTURE CONTENT OF SOILS**
BS 1377:Part 2:1990 clause 3.2 - oven drying method

REPORT NUMBER: 447689 / 41327.4.1.1

SAMPLE NUMBER: See Below CLIENT: Stevens Construction Ltd

CLIENT REF: See Below ADDRESS: The Coach House, Benover Road, Yalding, ME18 6AS

DATE SAMPLED: Unknown SITE: East Farleigh

SAMPLED BY: Unknown SUPPLIER: Unknown

DATE RECEIVED: 14/06/2018 SOURCE: Unknown

DATE COMPLETED: 19/06/2018 MATERIAL: See Below

TESTED BY: DG, DI, RB LOCATION: See Below

TYPE OF SAMPLE: Disturbed PREPARATION METHOD: BS 1377: Part 1

TEST RESULT:

SAMPLE NO.	CLIENT REF.	LOCATION OF TEST	MATERIAL DESCRIPTION	MOISTURE CONTENT (%)	LOWER LIMIT	UPPER LIMIT
62075	TP01 1.00		Brown Silty Sandy Stoney Clay	20	NA	NA

Remarks:
Remaining sample will be retained for a minimum of 28 days from date of report.

For and on behalf of CET
Dan Gay - Laboratory Supervisor

D S

Approved Signatory
19-Jun-18



0927

Report Format: L/Rep S2(Multi)/7

Northdown House, Ashford Road
Harrietsham, Nr Maidstone
Kent ME17 1QW

0843 2272362
enquiries@cet-uk.com
www.cet-uk.com

CET is the trading name for CET Structures Limited.
Registered in England No. 02527130

Report version 1

Page 1 of 1

TEST REPORT: **DETERMINATION OF THE MOISTURE CONTENT OF SOILS**
BS 1377:Part 2:1990 clause 3.2 - oven drying method

REPORT NUMBER: 447689 / 41327.6.1.1

SAMPLE NUMBER: See Below CLIENT: Stevens Construction Ltd

CLIENT REF: See Below ADDRESS: The Coach House, Benover Road, Yalding, ME18 6AS

DATE SAMPLED: Unknown SITE: East Farleigh

SAMPLED BY: Unknown SUPPLIER: Unknown

DATE RECEIVED: 14/06/2018 SOURCE: Unknown

DATE COMPLETED: 19/06/2018 MATERIAL: See Below

TESTED BY: DG, DI, RB LOCATION: See Below

TYPE OF SAMPLE: Disturbed PREPARATION METHOD: BS 1377: Part 1

TEST RESULT:

SAMPLE NO.	CLIENT REF.	LOCATION OF TEST	MATERIAL DESCRIPTION	MOISTURE CONTENT (%)	LOWER LIMIT	UPPER LIMIT
62076	TP01 1.50		Brown Silty Sandy Stoney Clay	21	NA	NA

Remarks:
Remaining sample will be retained for a minimum of 28 days from date of report.

For and on behalf of CET
Dan Gay - Laboratory Supervisor

D S

Approved Signatory
19-Jun-18



0927

Report Format: L/Rep S2(Multi)/7

Northdown House, Ashford Road
Harrietsham, Nr Maidstone
Kent ME17 1QW

0843 2272362
enquiries@cet-uk.com
www.cet-uk.com

CET is the trading name for CET Structures Limited.
Registered in England No. 02527130

Report version 1

Page 1 of 1

TEST REPORT: **DETERMINATION OF THE MOISTURE CONTENT OF SOILS**
BS 1377:Part 2:1990 clause 3.2 - oven drying method

REPORT NUMBER: 447689 / 41327.7.1.1

SAMPLE NUMBER: See Below CLIENT: Stevens Construction Ltd

CLIENT REF: See Below ADDRESS: The Coach House, Benover Road, Yalding, ME18 6AS

DATE SAMPLED: Unknown SITE: East Farleigh

SAMPLED BY: Unknown SUPPLIER: Unknown

DATE RECEIVED: 14/06/2018 SOURCE: Unknown

DATE COMPLETED: 19/06/2018 MATERIAL: See Below

TESTED BY: DG, DI, RB LOCATION: See Below

TYPE OF SAMPLE: Disturbed PREPARATION METHOD: BS 1377: Part 1

TEST RESULT:

SAMPLE NO.	CLIENT REF.	LOCATION OF TEST	MATERIAL DESCRIPTION	MOISTURE CONTENT (%)	LOWER LIMIT	UPPER LIMIT
62078	TP01 2.20		Brown Silty Sandy Stoney Clay	17	NA	NA

Remarks:
Remaining sample will be retained for a minimum of 28 days from date of report.

For and on behalf of CET
Dan Gay - Laboratory Supervisor

D S

Approved Signatory
19-Jun-18



0927

Report Format: L/Rep S2(Multi)/7

Northdown House, Ashford Road
Harrietsham, Nr Maidstone
Kent ME17 1QW

0843 2272362
enquiries@cet-uk.com
www.cet-uk.com

CET is the trading name for CET Structures Limited.
Registered in England No. 02527130

Report version 1

Page 1 of 1

TEST REPORT: **DETERMINATION OF THE MOISTURE CONTENT OF SOILS**
BS 1377:Part 2:1990 clause 3.2 - oven drying method

REPORT NUMBER: 447689 / 41327.9.1.1

SAMPLE NUMBER: See Below CLIENT: Stevens Construction Ltd

CLIENT REF: See Below ADDRESS: The Coach House, Benover Road, Yalding, ME18 6AS

DATE SAMPLED: Unknown SITE: East Farleigh

SAMPLED BY: Unknown SUPPLIER: Unknown

DATE RECEIVED: 14/06/2018 SOURCE: Unknown

DATE COMPLETED: 19/06/2018 MATERIAL: See Below

TESTED BY: DG, DI, RB LOCATION: See Below

TYPE OF SAMPLE: Disturbed PREPARATION METHOD: BS 1377: Part 1

TEST RESULT:

SAMPLE NO.	CLIENT REF.	LOCATION OF TEST	MATERIAL DESCRIPTION	MOISTURE CONTENT (%)	LOWER LIMIT	UPPER LIMIT
62080	TP02 0.50		Brown Silty Sandy Stoney Clay	20	NA	NA

Remarks:
Remaining sample will be retained for a minimum of 28 days from date of report.

For and on behalf of CET
Dan Gay - Laboratory Supervisor

D S

Approved Signatory
19-Jun-18



0927

Report Format: L/Rep S2(Multi)/7

Northdown House, Ashford Road
Harrietsham, Nr Maidstone
Kent ME17 1QW

0843 2272362
enquiries@cet-uk.com
www.cet-uk.com

CET is the trading name for CET Structures Limited.
Registered in England No. 02527130

Report version 1

Page 1 of 1

TEST REPORT: **DETERMINATION OF THE MOISTURE CONTENT OF SOILS**
 BS 1377:Part 2:1990 clause 3.2 - oven drying method

REPORT NUMBER: 447689 / 41327.12.1.1

SAMPLE NUMBER: See Below CLIENT: Stevens Construction Ltd

CLIENT REF: See Below ADDRESS: The Coach House, Benover Road, Yalding, ME18 6AS

DATE SAMPLED: Unknown SITE: East Farleigh

SAMPLED BY: Unknown SUPPLIER: Unknown

DATE RECEIVED: 14/06/2018 SOURCE: Unknown

DATE COMPLETED: 19/06/2018 MATERIAL: See Below

TESTED BY: DG, DI, RB LOCATION: See Below

TYPE OF SAMPLE: Disturbed PREPARATION METHOD: BS 1377: Part 1

TEST RESULT:

SAMPLE NO.	CLIENT REF.	LOCATION OF TEST	MATERIAL DESCRIPTION	MOISTURE CONTENT (%)	LOWER LIMIT	UPPER LIMIT
62085	TP02 1.00		Brown Silty Sandy Stoney Clay	21	NA	NA

Remarks:
 Remaining sample will be retained for a minimum of 28 days from date of report.

For and on behalf of CET
 Dan Gay - Laboratory Supervisor



Approved Signatory
 19-Jun-18



0927

Report Format: L/Rep S2(Multi)/7

Northdown House, Ashford Road
 Harrietsham, Nr Maidstone
 Kent ME17 1QW

0843 2272362
 enquiries@cet-uk.com
 www.cet-uk.com

CET is the trading name for CET Structures Limited.
 Registered in England No. 02527130

Report version 1

Page 1 of 1

TEST REPORT: **DETERMINATION OF THE MOISTURE CONTENT OF SOILS**
BS 1377:Part 2:1990 clause 3.2 - oven drying method

REPORT NUMBER: 447689 / 41327.14.1.1

SAMPLE NUMBER: See Below CLIENT: Stevens Construction Ltd

CLIENT REF: See Below ADDRESS: The Coach House, Benover Road, Yalding, ME18 6AS

DATE SAMPLED: Unknown SITE: East Farleigh

SAMPLED BY: Unknown SUPPLIER: Unknown

DATE RECEIVED: 14/06/2018 SOURCE: Unknown

DATE COMPLETED: 19/06/2018 MATERIAL: See Below

TESTED BY: DG, DI, RB LOCATION: See Below

TYPE OF SAMPLE: Disturbed PREPARATION METHOD: BS 1377: Part 1

TEST RESULT:

SAMPLE NO.	CLIENT REF.	LOCATION OF TEST	MATERIAL DESCRIPTION	MOISTURE CONTENT (%)	LOWER LIMIT	UPPER LIMIT
62087	TP02 1.50		Brown Silty Sandy Stoney Clay	21	NA	NA

Remarks:
Remaining sample will be retained for a minimum of 28 days from date of report.

For and on behalf of CET
Dan Gay - Laboratory Supervisor

D S

Approved Signatory
19-Jun-18



0927

Report Format: L/Rep S2(Multi)/7

Northdown House, Ashford Road
Harrietsham, Nr Maidstone
Kent ME17 1QW

0843 2272362
enquiries@cet-uk.com
www.cet-uk.com

CET is the trading name for CET Structures Limited.
Registered in England No. 02527130

Report version 1

Page 1 of 1

TEST REPORT: **DETERMINATION OF THE MOISTURE CONTENT OF SOILS**
BS 1377:Part 2:1990 clause 3.2 - oven drying method

REPORT NUMBER: 447689 / 41327.15.1.1

SAMPLE NUMBER: See Below CLIENT: Stevens Construction Ltd

CLIENT REF: See Below ADDRESS: The Coach House, Benover Road, Yalding, ME18 6AS

DATE SAMPLED: Unknown SITE: East Farleigh

SAMPLED BY: Unknown SUPPLIER: Unknown

DATE RECEIVED: 14/06/2018 SOURCE: Unknown

DATE COMPLETED: 19/06/2018 MATERIAL: See Below

TESTED BY: DG, DI, RB LOCATION: See Below

TYPE OF SAMPLE: Disturbed PREPARATION METHOD: BS 1377: Part 1

TEST RESULT:

SAMPLE NO.	CLIENT REF.	LOCATION OF TEST	MATERIAL DESCRIPTION	MOISTURE CONTENT (%)	LOWER LIMIT	UPPER LIMIT
62088	TP02 2.30		Brown Silty Sandy Stoney Clay	19	NA	NA

Remarks:
Remaining sample will be retained for a minimum of 28 days from date of report.

For and on behalf of CET
Dan Gay - Laboratory Supervisor

D S

Approved Signatory
19-Jun-18



0927

Report Format: L/Rep S2(Multi)/7

Northdown House, Ashford Road
Harrietsham, Nr Maidstone
Kent ME17 1QW

0843 2272362
enquiries@cet-uk.com
www.cet-uk.com

CET is the trading name for CET Structures Limited.
Registered in England No. 02527130

Report version 1

Page 1 of 1

TEST REPORT: **DETERMINATION OF THE MOISTURE CONTENT OF SOILS**
 BS 1377:Part 2:1990 clause 3.2 - oven drying method

REPORT NUMBER: 447689 / 41327.17.1.1

SAMPLE NUMBER: See Below CLIENT: Stevens Construction Ltd

CLIENT REF: See Below ADDRESS: The Coach House, Benover Road, Yalding, ME18 6AS

DATE SAMPLED: Unknown SITE: East Farleigh

SAMPLED BY: Unknown SUPPLIER: Unknown

DATE RECEIVED: 14/06/2018 SOURCE: Unknown

DATE COMPLETED: 19/06/2018 MATERIAL: See Below

TESTED BY: DG, DI, RB LOCATION: See Below

TYPE OF SAMPLE: Disturbed PREPARATION METHOD: BS 1377: Part 1

TEST RESULT:

SAMPLE NO.	CLIENT REF.	LOCATION OF TEST	MATERIAL DESCRIPTION	MOISTURE CONTENT (%)	LOWER LIMIT	UPPER LIMIT
62090	TP03 0.50		Brown Silty Sandy Stoney Clay	20	NA	NA

Remarks:
 Remaining sample will be retained for a minimum of 28 days from date of report.

For and on behalf of CET
 Dan Gay - Laboratory Supervisor



Approved Signatory
 19-Jun-18



0927

Report Format: L/Rep S2(Multi)/7

Northdown House, Ashford Road
 Harrietsham, Nr Maidstone
 Kent ME17 1QW

0843 2272362
 enquiries@cet-uk.com
 www.cet-uk.com

CET is the trading name for CET Structures Limited.
 Registered in England No. 02527130

Report version 1

Page 1 of 1

TEST REPORT: **DETERMINATION OF THE MOISTURE CONTENT OF SOILS**
BS 1377:Part 2:1990 clause 3.2 - oven drying method

REPORT NUMBER: 447689 / 41327.18.1.1

SAMPLE NUMBER: See Below CLIENT: Stevens Construction Ltd

CLIENT REF: See Below ADDRESS: The Coach House, Benover Road, Yalding, ME18 6AS

DATE SAMPLED: Unknown SITE: East Farleigh

SAMPLED BY: Unknown SUPPLIER: Unknown

DATE RECEIVED: 14/06/2018 SOURCE: Unknown

DATE COMPLETED: 19/06/2018 MATERIAL: See Below

TESTED BY: DG, DI, RB LOCATION: See Below

TYPE OF SAMPLE: Disturbed PREPARATION METHOD: BS 1377: Part 1

TEST RESULT:

SAMPLE NO.	CLIENT REF.	LOCATION OF TEST	MATERIAL DESCRIPTION	MOISTURE CONTENT (%)	LOWER LIMIT	UPPER LIMIT
62092	TP03 1.00		Brown Silty Sandy Stoney Clay	20	NA	NA

Remarks:
Remaining sample will be retained for a minimum of 28 days from date of report.

For and on behalf of CET
Dan Gay - Laboratory Supervisor

D S

Approved Signatory
19-Jun-18



0927

Report Format: L/Rep S2(Multi)/7

Northdown House, Ashford Road
Harrietsham, Nr Maidstone
Kent ME17 1QW

0843 2272362
enquiries@cet-uk.com
www.cet-uk.com

CET is the trading name for CET Structures Limited.
Registered in England No. 02527130

Report version 1

Page 1 of 1

TEST REPORT: **DETERMINATION OF THE MOISTURE CONTENT OF SOILS**
BS 1377:Part 2:1990 clause 3.2 - oven drying method

REPORT NUMBER: 447689 / 41327.20.1.1

SAMPLE NUMBER: See Below CLIENT: Stevens Construction Ltd

CLIENT REF: See Below ADDRESS: The Coach House, Benover Road, Yalding, ME18 6AS

DATE SAMPLED: Unknown SITE: East Farleigh

SAMPLED BY: Unknown SUPPLIER: Unknown

DATE RECEIVED: 14/06/2018 SOURCE: Unknown

DATE COMPLETED: 19/06/2018 MATERIAL: See Below

TESTED BY: DG, DI, RB LOCATION: See Below

TYPE OF SAMPLE: Disturbed PREPARATION METHOD: BS 1377: Part 1

TEST RESULT:

SAMPLE NO.	CLIENT REF.	LOCATION OF TEST	MATERIAL DESCRIPTION	MOISTURE CONTENT (%)	LOWER LIMIT	UPPER LIMIT
62093	TP03 1.50		Brown silty Clay	17	NA	NA

Remarks:
Remaining sample will be retained for a minimum of 28 days from date of report.

For and on behalf of CET
Dan Gay - Laboratory Supervisor

D S

Approved Signatory
19-Jun-18



0927

Report Format: L/Rep S2(Multi)/7

Northdown House, Ashford Road
Harrietsham, Nr Maidstone
Kent ME17 1QW

0843 2272362
enquiries@cet-uk.com
www.cet-uk.com

CET is the trading name for CET Structures Limited.
Registered in England No. 02527130

Report version 1

Page 1 of 1

TEST REPORT: **DETERMINATION OF THE MOISTURE CONTENT OF SOILS**
BS 1377:Part 2:1990 clause 3.2 - oven drying method

REPORT NUMBER: 447689 / 41327.21.1.1

SAMPLE NUMBER: See Below CLIENT: Stevens Construction Ltd

CLIENT REF: See Below ADDRESS: The Coach House, Benover Road, Yalding, ME18 6AS

DATE SAMPLED: Unknown SITE: East Farleigh

SAMPLED BY: Unknown SUPPLIER: Unknown

DATE RECEIVED: 14/06/2018 SOURCE: Unknown

DATE COMPLETED: 19/06/2018 MATERIAL: See Below

TESTED BY: DG, DI, RB LOCATION: See Below

TYPE OF SAMPLE: Disturbed PREPARATION METHOD: BS 1377: Part 1

TEST RESULT:

SAMPLE NO.	CLIENT REF.	LOCATION OF TEST	MATERIAL DESCRIPTION	MOISTURE CONTENT (%)	LOWER LIMIT	UPPER LIMIT
62096	TP03 2.29		Brown Silty Sandy Stoney Clay	12	NA	NA

Remarks:
Remaining sample will be retained for a minimum of 28 days from date of report.

For and on behalf of CET
Dan Gay - Laboratory Supervisor

D S

Approved Signatory
19-Jun-18



0927

Report Format: L/Rep S2(Multi)/7

Northdown House, Ashford Road
Harrietsham, Nr Maidstone
Kent ME17 1QW

0843 2272362
enquiries@cet-uk.com
www.cet-uk.com

CET is the trading name for CET Structures Limited.
Registered in England No. 02527130

Report version 1

Page 1 of 1

TEST REPORT:	DETERMINATION OF THE PLASTICITY INDEX OF SOIL		
	BS 1377:Part 2:1990 clause 5.4		
REPORT NUMBER:	447689 / 41327.5.1.1		
SAMPLE NUMBER:	62075	CLIENT:	Stevens Construction Ltd
CLIENT REF:	TP01 1.00	ADDRESS:	The Coach House, Benover Road, Yalding, ME18 6AS
DATE SAMPLED:	Unknown	SITE:	East Farleigh
SAMPLED BY:	Unknown	SUPPLIER:	Unknown
DATE RECEIVED:	14/06/2018	MATERIAL:	Brown Silty Sandy Stoney Clay
DATE COMPLETED:	21/06/2018	LOCATION:	Unknown
TESTED BY:	CD, DI, FK	ACCEPT. STD:	Contract Specification
TYPE OF SAMPLE:	Disturbed	PREPARATION METHOD:	BS 1377:Part 1:1990 cl 7.3 & 7.4.3
WITHIN ORIGINAL SAMPLE:	N/A	VARIATIONS:	None

RESULTS:

TEST DETAILS	TEST RESULT	SPECIFICATION LIMITS	
		Lower Limit	Upper Limit
THE LIQUID LIMIT OF THE SAMPLE:	35%	N/A	N/A
THE PLASTIC LIMIT OF THE SAMPLE:	19%	N/A	N/A
THE PLASTICITY INDEX OF THE SAMPLE:	16%		
THE PERCENTAGE PASSING 425µm TEST SIEVE:	99.3%		
Sample History:	The material was tested after washing through a 425µm test sieve		

Remarks:
 Remaining sample will be retained for a minimum of 28 days from date of report.

For and on behalf of CET
 Chris Davidson - Laboratory Manager



Approved Signatory
 21-Jun-18



0927

Report Format: L/Rep S4/rev.6

Northdown House, Ashford Road
 Harrietsham, Nr Maidstone
 Kent ME17 1QW

0843 2272362
 enquiries@cet-uk.com
 www.cet-uk.com

CET is the trading name for CET Structures Limited.
 Registered in England No. 02527130

Report version 1

Page 1 of 1

TEST REPORT:	DETERMINATION OF THE PLASTICITY INDEX OF SOIL		
	BS 1377:Part 2:1990 clause 5.4		
REPORT NUMBER:	447689 / 41327.8.1.1		
SAMPLE NUMBER:	62078	CLIENT:	Stevens Construction Ltd
CLIENT REF:	TP01 2.20	ADDRESS:	The Coach House, Benover Road, Yalding, ME18 6AS
DATE SAMPLED:	Unknown	SITE:	East Farleigh
SAMPLED BY:	Unknown	SUPPLIER:	Unknown
DATE RECEIVED:	14/06/2018	MATERIAL:	Brown Silty Sandy Stoney Clay Medium
DATE COMPLETED:	21/06/2018	LOCATION:	Unknown
TESTED BY:	CD, DI, FK	ACCEPT. STD:	Contract Specification
TYPE OF SAMPLE:	Disturbed	PREPARATION METHOD:	BS 1377:Part 1:1990 cl 7.3 & 7.4.3
WITHIN ORIGINAL SAMPLE:	N/A	VARIATIONS:	None

RESULTS:

TEST DETAILS	TEST RESULT	SPECIFICATION LIMITS	
		Lower Limit	Upper Limit
THE LIQUID LIMIT OF THE SAMPLE:	29%	N/A	N/A
THE PLASTIC LIMIT OF THE SAMPLE:	Non plastic	N/A	N/A
THE PLASTICITY INDEX OF THE SAMPLE:	Not available		
THE PERCENTAGE PASSING 425µm TEST SIEVE:	59%		
Sample History:	The material was tested after washing through a 425µm test sieve		

Remarks:
 Remaining sample will be retained for a minimum of 28 days from date of report.

For and on behalf of CET
 Chris Davidson - Laboratory Manager



Approved Signatory
 21-Jun-18



0927

Report Format: L/Rep S4/rev.6

Northdown House, Ashford Road
 Harrietsham, Nr Maidstone
 Kent ME17 1QW

0843 2272362
 enquiries@cet-uk.com
 www.cet-uk.com

CET is the trading name for CET Structures Limited.
 Registered in England No. 02527130

Report version 1

Page 1 of 1

TEST REPORT:	DETERMINATION OF THE PLASTICITY INDEX OF SOIL		
	BS 1377:Part 2:1990 clause 5.4		
REPORT NUMBER:	447689 / 41327.13.1.1		
SAMPLE NUMBER:	62085	CLIENT:	Stevens Construction Ltd
CLIENT REF:	TP02 1.00	ADDRESS:	The Coach House, Benover Road, Yalding, ME18 6AS
DATE SAMPLED:	Unknown	SITE:	East Farleigh
SAMPLED BY:	Unknown	SUPPLIER:	Unknown
DATE RECEIVED:	14/06/2018	MATERIAL:	Brown Silty Sandy Stoney Clay
DATE COMPLETED:	21/06/2018	LOCATION:	Unknown
TESTED BY:	CD, DI, FK	ACCEPT. STD:	Contract Specification
TYPE OF SAMPLE:	Disturbed	PREPARATION METHOD:	BS 1377:Part 1:1990 cl 7.3 & 7.4.3
WITHIN ORIGINAL SAMPLE:	N/A	VARIATIONS:	None

RESULTS:

TEST DETAILS	TEST RESULT	SPECIFICATION LIMITS	
		Lower Limit	Upper Limit
THE LIQUID LIMIT OF THE SAMPLE:	32%	N/A	N/A
THE PLASTIC LIMIT OF THE SAMPLE:	Non plastic	N/A	N/A
THE PLASTICITY INDEX OF THE SAMPLE:	Not available		
THE PERCENTAGE PASSING 425µm TEST SIEVE:	Not available		
Sample History:	The material was tested after washing through a 425µm test sieve		

Remarks:
 Remaining sample will be retained for a minimum of 28 days from date of report.

For and on behalf of CET
 Chris Davidson - Laboratory Manager



Approved Signatory
 21-Jun-18



0927

Report Format: L/Rep S4/rev.6

Northdown House, Ashford Road
 Harrietsham, Nr Maidstone
 Kent ME17 1QW

0843 2272362
 enquiries@cet-uk.com
 www.cet-uk.com

CET is the trading name for CET Structures Limited.
 Registered in England No. 02527130

Report version 1

Page 1 of 1

TEST REPORT:	DETERMINATION OF THE PLASTICITY INDEX OF SOIL		
	BS 1377:Part 2:1990 clause 5.4		
REPORT NUMBER:	447689 / 41327.16.1.1		
SAMPLE NUMBER:	62088	CLIENT:	Stevens Construction Ltd
CLIENT REF:	TP02 2.30	ADDRESS:	The Coach House, Benover Road, Yalding, ME18 6AS
DATE SAMPLED:	Unknown	SITE:	East Farleigh
SAMPLED BY:	Unknown	SUPPLIER:	Unknown
DATE RECEIVED:	14/06/2018	MATERIAL:	Brown Silty Sandy Stoney Clay
DATE COMPLETED:	21/06/2018	LOCATION:	Unknown
TESTED BY:	CD, DI, FK	ACCEPT. STD:	Contract Specification
TYPE OF SAMPLE:	Disturbed	PREPARATION METHOD:	BS 1377:Part 1:1990 cl 7.3 & 7.4.3
WITHIN ORIGINAL SAMPLE:	N/A	VARIATIONS:	None

RESULTS:

TEST DETAILS	TEST RESULT	SPECIFICATION LIMITS	
		Lower Limit	Upper Limit
THE LIQUID LIMIT OF THE SAMPLE:	28%	N/A	N/A
THE PLASTIC LIMIT OF THE SAMPLE:	Non plastic	N/A	N/A
THE PLASTICITY INDEX OF THE SAMPLE:	Not available		
THE PERCENTAGE PASSING 425µm TEST SIEVE:	77%		
Sample History:	The material was tested after washing through a 425µm test sieve		

Remarks:
 Remaining sample will be retained for a minimum of 28 days from date of report.

For and on behalf of CET
 Chris Davidson - Laboratory Manager



Approved Signatory
 21-Jun-18



0927

Report Format: L/Rep S4/rev.6

Northdown House, Ashford Road
 Harrietsham, Nr Maidstone
 Kent ME17 1QW

0843 2272362
 enquiries@cet-uk.com
 www.cet-uk.com

CET is the trading name for CET Structures Limited.
 Registered in England No. 02527130

Report version 1

Page 1 of 1

TEST REPORT:	DETERMINATION OF THE PLASTICITY INDEX OF SOIL		
	BS 1377:Part 2:1990 clause 5.4		
REPORT NUMBER:	447689 / 41327.19.1.1		
SAMPLE NUMBER:	62092	CLIENT:	Stevens Construction Ltd
CLIENT REF:	TP03 1.00	ADDRESS:	The Coach House, Benover Road, Yalding, ME18 6AS
DATE SAMPLED:	Unknown	SITE:	East Farleigh
SAMPLED BY:	Unknown	SUPPLIER:	Unknown
DATE RECEIVED:	14/06/2018	MATERIAL:	Brown Silty Sandy Stoney Clay Medium
DATE COMPLETED:	21/06/2018	LOCATION:	Unknown
TESTED BY:	CD, DI, AV, FK	ACCEPT. STD:	Contract Specification
TYPE OF SAMPLE:	Disturbed	PREPARATION METHOD:	BS 1377:Part 1:1990 cl 7.3 & 7.4.3
WITHIN ORIGINAL SAMPLE:	N/A	VARIATIONS:	None

RESULTS:

TEST DETAILS	TEST RESULT	SPECIFICATION LIMITS	
		Lower Limit	Upper Limit
THE LIQUID LIMIT OF THE SAMPLE:	35%	N/A	N/A
THE PLASTIC LIMIT OF THE SAMPLE:	18%	N/A	N/A
THE PLASTICITY INDEX OF THE SAMPLE:	17%		
THE PERCENTAGE PASSING 425µm TEST SIEVE:	99.7%		
Sample History:	The material was tested after washing through a 425µm test sieve		

Remarks:
 Remaining sample will be retained for a minimum of 28 days from date of report.

For and on behalf of CET
 Chris Davidson - Laboratory Manager



Approved Signatory
 21-Jun-18



0927

Report Format: L/Rep S4/rev.6

Northdown House, Ashford Road
 Harrietsham, Nr Maidstone
 Kent ME17 1QW

0843 2272362
 enquiries@cet-uk.com
 www.cet-uk.com

CET is the trading name for CET Structures Limited.
 Registered in England No. 02527130

Report version 1

Page 1 of 1

TEST REPORT:	DETERMINATION OF THE PLASTICITY INDEX OF SOIL		
	BS 1377:Part 2:1990 clause 5.4		
REPORT NUMBER:	447689 / 41327.22.1.1		
SAMPLE NUMBER:	62096	CLIENT:	Stevens Construction Ltd
CLIENT REF:	TP03 2.29	ADDRESS:	The Coach House, Benover Road, Yalding, ME18 6AS
DATE SAMPLED:	Unknown	SITE:	East Farleigh
SAMPLED BY:	Unknown	SUPPLIER:	Unknown
DATE RECEIVED:	14/06/2018	MATERIAL:	Brown Silty Sandy Stoney Clay
DATE COMPLETED:	21/06/2018	LOCATION:	Unknown
TESTED BY:	CD, DI, FK	ACCEPT. STD:	Contract Specification
TYPE OF SAMPLE:	Disturbed	PREPARATION METHOD:	BS 1377:Part 1:1990 cl 7.3 & 7.4.3
WITHIN ORIGINAL SAMPLE:	N/A	VARIATIONS:	None

RESULTS:

TEST DETAILS	TEST RESULT	SPECIFICATION LIMITS	
		Lower Limit	Upper Limit
THE LIQUID LIMIT OF THE SAMPLE:	30%	N/A	N/A
THE PLASTIC LIMIT OF THE SAMPLE:	Non plastic	N/A	N/A
THE PLASTICITY INDEX OF THE SAMPLE:	Not available		
THE PERCENTAGE PASSING 425µm TEST SIEVE:	60.6%		
Sample History:	The material was tested after washing through a 425µm test sieve		

Remarks:
 Remaining sample will be retained for a minimum of 28 days from date of report.

For and on behalf of CET
 Chris Davidson - Laboratory Manager



Approved Signatory
 21-Jun-18



0927

Report Format: L/Rep S4/rev.6

Northdown House, Ashford Road
 Harrietsham, Nr Maidstone
 Kent ME17 1QW

0843 2272362
 enquiries@cet-uk.com
 www.cet-uk.com

CET is the trading name for CET Structures Limited.
 Registered in England No. 02527130

Report version 1

Page 1 of 1